S.No. Part # Product Name Option Price Qty Action
Parts – T4X Series Disc Harrow
1 11341 MAIN FRAME T4X
More Info
$
2 11167 PIN, CATEGORY II, 1 1/8” X 5” SP
More Info
$
3 Gang Beam Options for T4X
More Info
$
4 T770 HEX BOLT 7/8” X 3 1/2” GR. 5
More Info
$
5 14525 CENTER MAST, T4X
More Info
$
6 T681 STRUT, 38 1/4"
More Info
$
7 14999 STRUT SPACER 2 1/8” (TL43)
More Info
$
8 9666 HEX BOLT 3/4” X 6” GR. 5
More Info
$
9 T31 LOCKWASHER, 3/4”
More Info
$
10 T27 HEX NUT 3/4”
More Info
$
11 T7042 SLIDE PLATE TOP, 4” X 4” TUBE, (T4X)
More Info
$
12 11421 SLIDE PLATE BOTTOM
More Info
$
13 T747 HEX BOLT, 5/8” X 6”, GR. 2
More Info
$
14 T610 BUSHING, 5/8” X 4 1/16”
More Info
$
15 T730 ANGLE ADJ PIN, 5/8" X 5 3/4"
More Info
$
16 T18A LOCK NUT 1 1/8”
More Info
$
17 T20 LOCK WASHER 1 1/8”
More Info
$
18 T1 END WASHER 1 1/8”
More Info
$
19 Disc Blade Options for T4X
More Info
$
20 Spacer Spool Options for T4X
More Info
$
21 End Spacer Options for T4X
More Info
$
22 T722 SP RING, 3 1/2”
More Info
$
23 T602 TRUNNION BEARING 1 1/8” SQ. (W208PPB12)
More Info
$
24 TMB TRUNNION BEARING HOUSING, 1 1/8”
More Info
$
25 T2 BUMPER WASHER 1 1/8”
More Info
$
26 Axle Options for T4X
More Info
$
27 11971 3/4” U-BOLT FOR 4 X 4 TUBING
More Info
$
28 12021 GANG HANGER-(TUBULAR) FOR 4 X 3 BEAM
More Info
$
29 12163 HEX BOLT, 1/2” X 3 1/2”, GR. 5
More Info
$
30 12899 HEX FLANGE LOCKNUT, 3/8”
More Info
$
31 T21 LOCK WASHER 7/8”
More Info
$
32 T19 HEX NUT 7/8”
More Info
$
33 VP252 LINCH PIN 7/16”
More Info
$
34 14531 MAST CLAMP PLATE, T4X
More Info
$
35 T761 HEX BOLT 3/4” X 6 1/2” GR. 5
More Info
$